Usine productrice/Hersteller/Manufacturer INSPECT'ON CERT'F'CATE 3 s 1

Ugine CERTIFICAT DE RECEPTION 3.1

Avenue Paul Girod - CS ABNAHMEPRUEFZEUGNIS 3.1 LGITEGH

90100 Proviging special stes! 5o

73403 Ugine Cedex EN 10204 / 3.1

France 5 3 1
Numeéro certificat/Nummer/Number Ordre de fab. / Auftrag / Prod. Order N° coulée / Schmelzen Nr / Heat N° N° lot MM / Chargen / Batch
81449614 000010 +|A1431NC54000 1141439085 11.0|1431NC5400 1.9
Certification - Werkzeugnis - Certificate Marque d'usine

AD 2000-MERKBLATT WO0/TRD100 Herstellerzeichen

Pressure Equipment Directive Supplier's Mark o7
97/23/EC Poingon de I'expert

SO 9001 1SO 9100 Profstempe IQ
ISO/TS 16949 - ISO 9120 o8 08-2 Inpector's stamp 96

UGI 420D BAR DRAWN POLISHED ANNEALED AND DRAWN H9 ROUND 12,000MM LONG. 4,000M + 50,

000MM -0,000MM :
%@ E ﬁ@@@@@@ ’@.MOMM LONG. 4,000M + 50,000MM -

Produit UGI 420D BARRE ETIREE POLIE ADOUCI
7 T%/E&? 'ﬂ'ﬁ?ﬁ@mﬁd% RUND 12,000MM LONG. 4,000M + 50,

Erzeugnisform UGI 420D STAB GEZOGEN POLIERT GE!

Product UGI 420D BAR DRAWN POLISHED ANNEALED, AND DRAWN,HY, pmp&%omw LONG. 4,000M + 50,000MM -0,000M 6
Client - Besteller - Purchaser NBT?H\‘%&{’%RQQ@F\(/P%%@]_ i 546@@5;39%;5@[;1 Commande - Bestellung - Order

12672 BIRCELIK PASLANMAZ CELIK o| OFderatd 2570872098 %5, L2 0| |646255 10 20

Norme de référence / Besugsnorm / Standard for reference
AlISI 420

12-2
Spécification client / Kundenspezifikation / Customer's specification
- . 24/01/2006 12-3
Nombre . Profil Dimension Longueur Poids
Stueckzahl Profile Ausmessung Laenge Gewicht
Pieces Nbr Shape Dimafisfo - P ‘:'\ Perigth Eg Weight
275 18 RO 19 Mﬁﬁ - Eﬂrgﬁ o 986 KG 22
Demandé / Vorschrift / Required }2‘;/42 PAJLAN%‘A{,(:(}:I&{: ::Li /‘\%‘5:":‘:‘_ 46 47 48 49
Mode N° prélévement 5 7&%%}3&%?@"%& \IL,%1@R?‘:[|Q% % P
d' élaboration Probenummer Min 07 mw :::;; r’ :;';: ;'gngr: tar‘macﬁwgbgj Rt
Erschmelzungsart Test number Max 1,0000 1,0000 14,0000 0,0300 0,0400
Melting process
EAF + AOD 80XG coulée/ Schmelzen / Heat 0,4310 0,5520 0,2790 12,5490 0,0213 0,0228
+ CC 38 39A | Produit / Erzeugnisform/ Product
Demandé / Vorschrift / Required 50 51 52 53 54 55 70 71 72 73 74 75
Min
Max
coulée/ Schmelzen / Heat
Produit / Erzeugnisform/ Product
Demandeé / Vorschrift / Required 76 77 78 79 80 81 82 83 84 85 86 87
Min
Max
coulée/ Schmelzen / Heat
Produit / Erzeugnisform/ Product
We declare that the mentioned product is in compliance with the requirements of the contract and that, after checks Ugine e 20.10.2014
and tests, it mgets irv\ all .respects Ntle specified rec'quirements and ap;?licable standards .and. regulations, ex'cept resewati0n§ or Le Responsable Metallurgie-Qualite
exceptions as listed in this declaration of conformity ; Document validated by electronic signature. Material manufactured in
the REACH regulation respect. 66-1 | Der Qualitatsbeauftragter
We declare that the mentioned product is in compliance with the requirements of the contract and that, after checks The Quality Manager
and tests, it meets in all respects the specified requirements and applicable standards and regulations, except reservations or
exceptions as listed in this declaration of conformity ; Document validated by electronic signature. Material manufactured in B.POLLET
the REACH regulation respect. 66-2 040000817442  Page 1/2 63




Usine productrice/Hersteller/Manufacturer INSPECT'ON CERTIFICATE 31
Ugine CERTIFICAT DE RECEPTION 3.1 UGITECH
Avenue Paul Girod - CS ABNAHMEPRUEFZEUGNIS 3.1
90100 Providing special st S
73403 Ugine Cedex EN 10204 / 3.1
France 5 3 1
Numeéro certificat/Nummer/Number Ordre de fab. / Auftrag / Prod. Order N° coulée / Schmelzen Nr / Heat N° N° lot MM / Chargen / Batch
81449614 000010 4|A1431NC54000 11-1|439085 11-2|1431NC5400 11-3
Limite d' élasticité RM Alongement Striction Dureté-Haerte-Hardness
° Streckgrenze Zugfestigkeit Bruchdehnung Einschnurung
T™C Yield Strength Tensile Elongation Red area HB HV HRB HRC
24 0 02% 1% ASD ~ A4D
°C Mpa | Mpa | Mpa % % %
Min 20
13 | Max 20
Min ¥ wp e X
Max BIRICELIK
R SLANMAZ [CEg R TTAARE [ A.S
N prélevement 8OXG (1201 L| 20 LABMIAC S SR 10t lg Al 43 | 232
Probenummer h.Demirciten] Sit.4.Cd.No: p Z.Burnu-IST.
6 34 (3-Hat)|5 53 Fhx: 558 87 0
Test number h.D: ler $ 4ft Z.Burnu-1S7
b 3 06 1
39B
A I'état de Référence / treatment on test
sample / Probestreifenbehandlung
14 25 26A 268 27 28 89 29 30 88 100 37
Taux de corroyage Résilience-Kerbschlagzaehigkeit-Notch Toughness
Forging ratio Type Sens Valeurs individuelles Moyenne Expansion latérale
Verschmiedungsgrad Form e R{chtqng Min quelw erte Mittelwerte Seitliche Brestgng
Type Direction Individual values Average Lateral Expansion
342,5
101 31 33 32 95 35 36 91
A I'état de livraison / Lieferzustand / & J J
As delivered
13
Annealed and drawn
A Tétat de Référencf:e /btrﬁa!r;\lenl og{télsf?k*\ o i
sample / Probestreifenbehandlun ¢ i | ¥ Wt
YN BIRCELIK
R , PASLANMAZ CELIK TiCARET 4.5.
TTK u‘-'V‘(_ Nizam Mh.Demirciter Sit.4.Cd No: S g [
HARDENABITITY HRCE G3/68°AF FER HEAT IREATEMENT, 1000/1050° C 56
s Vergl Dairewr 177 0, 422 :
92
We declare that th tioned product is in compliance with the requirements of the contract and that, after Cht_ECkS )
and Iesti, 5?cmae;:ls ian all?ergsgcl\s lhepspecified requirements and applicable slar;datrds and reg;JlationMs.!exAclept resfervtauogs'or Ugine le 20.10.2014
i in thi i ity ; i . Material manufactured in .
f;ge;éfgz arzsljltae'?o::wrg;:ceflaranon of conformity ; Document validated by electronic signature g61 | o Responsabis MéalurgissQualis
We declare that the mentioned product is in compliance with the requirements of the contract and that, after checks Der Qualitatsbeauftragter
and tests, it meets in all respects the specified requirements and applicable standards and regulations, except reservations or The Quiality Manager
exceptions as listed in this declaration of conformity ; Document validated by electronic signature. Material manufactured in e Wuality g
the REACH regulation respect. 66-2 040000817442 Page DBy POLLET 63




